~
o
o
o
Z
-
-2,
-

—
2
1
N
—
o
<
a
—
o
@
—

HITACHI

PNEUMATIC

(E1)

1998310

<
mz
W o

-
st
0O o

o)
I3
m2
|

SN

\

(<l
3

) .‘
2 \

49
L/

.
_/

JONRARDP




_EARTS NT 32AF
Mo | coDE No. DESCRIPTION u:?sn REMARKS
1 | ss2-270 | DEFLECTOR 1
2 | 882-271 | BOLT M5X20 6
3 882- 1330 CAP 1
4 | 882-273 | SEAL 1
5 | 882-274 | SPRING 1
6 | BB2-275 | O — RING (.D13.8) 1
7 | BB2-278 | HD.VALVE PISTON 1
B | 882-277 | O — RING (.D31.8) 1
8 | BB2-278 | O — RING (.D23) 1
10 | B82-279 | PACKING 1
11 | 882-280 | COLLAR 1
12 | 882-281 | O — RING (1.D43) 1
13 | 882-282 | O~ RING (1.D21.7) 1
14 | 882-351 | DRIVERUNIT 1
15 | 882-284 | O — RING (1.D29.87) 1
16 | 882-352 | CYLINDER 1
17 | 882-286 | CYLINDER RING 1
18 | 882-353 | BUMPER 1
19 LABEL 2
20 | 882-296 | RING 3
21 | 880-450 | WARNING LABEL 1
22 | 882-288 | JOINT GUIDE 1
23 | 882-305 | SAFETY GUIDE 1
24 | B82-306 | SPRING PIN D3X25 2
25 | 8s2-307 | SPRING 1
26 | 882-354 | SAFETY 1
27 | 882-314 | HEX.SOCKET HD.BOLT MdX18 1
28 | B82-301 | GUN BODY UNIT 1
29 NAME PLATE 1
30 | 8s2-302 | O — RING (L.D37) 1
31 | 882-303 | ENDCAP 1
32 | 8s2-304 | ARPLUG 1
33 | 8B2-207 | SAFETY 1
34 | 882-298 | TRIGGER 1
35 | 882-259 | SPRING PIN D2.5X18 1
36 | B82-300 | STEPPEDPIN 1
37 | ss2-289 | SEAL 1
38 | 882-200 | TRIGGER VALVE HEAD 1
39 | 882-291 | SPRING 1
40 | 882-263 | O — RING {.D2.5) 2
41 | ss2-282 | TRIGGER VALVE STEM 1
42 | 882-204 | O — RING (LD13) 1
43 | 8B2-205 | TRIGGER VALVE GUIDE 1
44 | BB2-356 | DRIVER GUIDE COVER(B) 1
45 | 882-355 | DRIVER GUIDE 1
46 | BB2-315 | BOLT M4X12 2
47 | 882-317 | FIXED PLATE 1
48 | 882-316 | LOGK NUT M4 1
49 882- 318 STOPPER 1
50 | BB2-358 | STOPPER 1 !
51 | 882-350 | MAGAZINE(A) 1 !

«»: ALTERNATIVE PARTS

3—98



__PARTS NT 32AE
Mo | cope No. DESCRIPTION eers REMARKS
52 882-321 FLAT BAR 1
53 882- 311 HEX.SOCKET HD.BOLT M4X14 2
54 | 8s2-357 | DRIVER GUIDE COVER(A) 1
55 | 882-313 | HEX.SOCKET HD.BOLT M4X10 2
56 882- 364 STOPPER 1
57 882-363 MAGAZINE(B} 1
58 | 882-365 | STOPPER 1
59 BB82 - 366 BOLT M4X10 1
60 | 882-381 | PUSHER 1
81 ag2- 380 SHAFT 1
62 | 882-322 | SPRING 1
63 | 882-362 | REAR PLATE 1
84 882-328 BOLT M4X8 2
__STANDARD ACCESSORIES _
Tt coDE No. DESCRIPTION s REMARKS
501 | 944-456 | HEX. BAR WRENCH 4MM 1
502 943- 277 HEX. BAR WRENCH 3MM 1
s03 | 875-768_ | EYE PROTECTOR 1
S04 882- 331 PLASTIC CASE 1

*: ALTERNATIVE PARTS



__OPTIONAL ACCESSORIES NT 324E
To" CODE NO. DESCRIPTION u';gb REMARKS
601 | 882-332 | SEQUENTIAL FIRE PARTS SET 1 | INGLUD.602 — 604
6802 882-329 TRIGGER 1
602 | 582-330 | SPRING 1
604 882~ 299 SPRING PIN D2.5X16

—

*: ALTERNATIVE PARTS

Printed in Japan
(880310 N)

3-98



